
J
u

r
u

t
e

r
a

T
h

e
 
M

o
n

t
h

l
y

 
B

u
l
l
e

t
i
n

 
o

f
 

T
h

e
 

I
n

s
t

i
t

u
t

i
o

n
 

o
f

 
E

n
g

i
n

e
e

r
s

,
 

M
a

l
a

y
s

i
a

K
D

N
 P

P
 1

0
5

0
/

1
2

/
2

0
1

2
 (

0
3

0
1

9
2

)
I
S

S
N

 
0

1
2

6
-

9
9

0
9

J U L Y  2 0 1 9

Standards and 

4.0Industry



THE MONTHLY BULLETIN OF THE INSTITUTION OF ENGINEERS, MALAYSIA

  URUTERJ A

Dimension Publishing Sdn. Bhd. (449732-T)

Level 18-01-02, PJX-HM Shah Tower, No. 16A, Persiaran Barat,

46050 Petaling Jaya, Selangor Darul Ehsan, Malaysia.

Tel: +603 7493 1049     Fax: +603 7493 1047        E-mail: info@dimensionpublishing.com

Joseph How : +6011 1234 8181          Shirley Tham : +6016 283 3013
[...]
   ROP 1/3 Column  2,200  2,000  1,900  1,850  1,800 

   ROP 1/4 Page  1,950  1,750  1,650  1,600  1,550 

ADVERTISING RATES

PRICES PER INSERTION IN RINGGIT MALAYSIA (RM)

Special Position: +15%
Overseas Advertiser: +25% (Full Advance Payment Required)
All prices shown above exclude Computer to Plate (CTP) charges

*Please note that the above prices will be subjected to SST 
*Advertising rates displayed do not include 15% advertising agency commission

J
u

r
u

t
e

r
a

T
h

e
 
M

o
n

t
h

l
y

 
B

u
l
l
e

t
i
n

 
o

f
 
T

h
e

 
I
n

s
t

i
t

u
t

i
o

n
 
o

f
 
E

n
g

i
n

e
e

r
s

,
 
M

a
l
a

y
s

i
a

K
D

N
 P

P
 1

0
5

0
/

1
2

/
2

0
1

2
 (

0
3

0
1

9
2

)
IS

S
N

 0
1

2
6

-
9

9
0

9

J U N E  2 0 1 8

ENGINEERINGENGINEERING

WORLDWORLD
THETHE

Preparing 

ENGINEERs for 

tomorrow’s 

challenges

J
u

r
u

t
e

r
a

T
h

e
 
M

o
n

t
h

l
y

 
B

u
l
l
e

t
i
n

 
o

f
 
T

h
e

 
I
n

s
t

i
t

u
t

i
o

n
 
o

f
 
E

n
g

i
n

e
e

r
s

,
 
M

a
l
a

y
s

i
a

K
D

N
 P

P
 1

0
5

0
/

1
2

/
2

0
1

2
 (

0
3

0
1

9
2

)
IS

S
N

 0
1

2
6

-
9

9
0

9

A U G U S T  2 0 1 8



35THE INSTITUTION OF ENGINEERS, MALAYSIA JULY 2019

F O R U M

TRANSFORMING YOUR FACTORY INTO A 
SMART FACTORY:  

The Revolution of Industry 4.0
reported by

ELECTRONIC ENGINEERING TECHNICAL DIVISION

Ir. Dr Lee Choo Yong

O
n 22 March 2019, the Electronic Engineering 

Technical Division (eETD) of IEM organised an 

evening talk on “Transforming Your Factory Into a 

Smart Factory: The Revolution of Industry 4.0, by Associate 

Professor Dr Selvakumar Manickam of National Advanced 

IPv6 Centre, Universiti Sains Malaysia. Held at IEM Penang 

Secretariat, the talk was attended by 17 participants. 

Dr Selvakumar started the talk by giving an overview of 

Industry 4.0 as follows: 

•	 Digitalisation of Industry: Connecting machines, storage 

systems and equipment (cyber-physical system).

•	 Vertical (company departments) and horizontal 

(various business partners across the chain value) 

integration.

•	 Intelligent machines with independent information 

exchange.

•	 Smart Factory: Clearly identifiable and localised 

products.

•	 Controlling and optimisation in real time.

This was followed by an overview of Internet of Things (IoT) 

as follows:

•	 Device – hardware and software that directly interacts 

with the world.

•	 Gateway – enables devices not directly connected to 

the Internet, to reach cloud services.

•	 Cloud – where data is processed and combined with 

data from other devices and, potentially, with other 

business-transactional data. 

He also touched on various data transmission protocols 

such as Transmission Control Protocol (TCP), Internet 

Protocol (IP), IoT data management in cloud, machine 

learning, data analytics, infrastructures and platforms used 

to enable IoT and smart factory.

He fur ther elaborated on SEMI Equipment 

Communications Standard/Generic Equipment Model 

SECS/GEM which is semiconductor equipment interface 

protocol for equipment-to-host-data communications. It is 

an important standard to enable a smart factory.

Finally Dr Selvakumar mentioned a case study in which 

various machines in a small and medium enterprise (SME) 

factory were connected by setting up a machine to host 

communication. By doing so, manual data entry and 

monitoring were replaced by real time online monitoring. 

The talk ended at 8.10 p.m. It was indeed an insightful 

talk as Dr Selvakumar shared his know-how and expertise 

in data communication, holistic views of Industry 4.0 and of 

smart factories. 

Group photo and presentation of the certificate  
of appreciation to Dr Selvakumar

JULY-AUGUST 2019

 
1- Day Seminar on “Commercial Building Solution 

(Chiller System) & VRF Technology Development Trend”

Date : 6 August 2019 (Tuesday)

Time : 9.00 a.m. to 5.30 p.m.

Venue
:

Ballroom, Sunway Resort Hotel &  
Spa, Bandar Sunway

Approved CPD : 6.5

Speaker : Mr. Peck Zhao, Mr. Timothy Huang,  
Mr. Roger Zou, Mr. Elon Zhang 



36 THE INSTITUTION OF ENGINEERS, MALAYSIA JULY 2019

N E W S  F R O M  B R A N C H

O
n 29 March, 2019, the Institution of Engineers, 

Malaysia, Negeri Sembilan Branch (IEMNS) organised 

a technical visit to the Regional Sewage Treatment 

Plant (RSTP) in Kuala Sawah, some 10km from Seremban, 

Negeri Sembilan. A group of 47 participants from engineering 

consultant firms, Jabatan Kerja Raya (JKR), Jabatan Pengairan 

& Saliran (JPS), industry sectors and engineering students 

spent a half day touring the facilities at RSTP Kuala Sawah, 

which was operated by Indah Water Konsortium Sdn. Bhd. 

(IWK).

Following the enactment of the Sewage Services Act 

1993, sewage treatment was privatised to IWK, which started 

operations in April 1994. However, in June 2000, the Malaysian 

Government, through the Ministry of Finance, took over IWK. 

To date IWK is operating and maintaining all public sewage 

systems in the country except in Kelantan, Sabah, Sarawak, 

Johor Baru Municipal Council and Pasir Gudang Council.

Led by Ir. Dr Oh Seong Por, the group arrived at RSTP Kuala 

Sawah at 10 a.m. and was greeted by Encik Mohd Hafizal 

Awang (Engineer Treatment). We were ushered into the 

meeting hall where Encik Hafizal briefed us on the company 

profile, operation and services.

RSTP Kuala Sawah covers a total catchment area of 10,600 

hectares, consisting of areas shown in Table 1. It is the largest 

sewage treatment plant in Negeri Sembilan.

After upgrading work was completed in January 2019, the 

plant had been operating with the new design Population 

Equivalent (PE) of 360,000. 

PE or unit per capita loading used in waste water treatment, 

is the ratio of the sum of pollution load produced in 24 hours 

by industrial facility & service to the individual pollution load 

REGIONAL SEWAGE TREATMENT 
PLANT - KUALA SAWAH

Ir. Dr Oh Seong Por

NEGERI SEMBILAN BRANCH

Regional Sewage Treatment Plant Kuala Sawah

Regional Sewage Treatment Plant Kuala Sawah

Table 1: Catchment Areas

No. Area
Catchment 

Area (h.a)

1. Kayu Ara 738

2. Mantin 919

3. Kepayang 1,312

4. Rasah 338

5. Temiang 1,320

6. Temiang Diversion 712

7. Simpo 604

8. Batang Benar 448

9. Paroi 1,463

10. Rahang 268

11. Senawang 815

12. Loop Road 293

13. Anak Garam 521

14. Outside 849

TOTAL 10,600

produced in household by one person in a day. The new 

360,000 PE provides maximum sewage flow of 199,000 m3/

day. According to Encik Hafizal, the plant is large enough to 

be upgraded ultimately to 1,400,000 PE with maximum flow 

of 735,000m3/day. The design effluent quality (water quality 

after treatment) targets are:

i. Biological Oxygen Demand or BOD: 10mg/litre.

ii. Suspended Solid or SS: 20mg/litre.

iii. Total Nitrogen or TN: 10mg/litre.

iv. Ammonium Nitrogen or NH3-N: 2mg/litre.

RSTP Kuala Sawah is equipped with the latest facilities such as 



Explore our full set of 
Professional and Integrated 

PUBLISHING MANAGEMENT SERVICES:

»  Project Management

»  Crea�ve Management
»  Ad Space Management

»  Mailing Management

»  Print Management

•  Annual Reports 

•  Booklets  •  Brochures 

•  Bun�ngs  •  Business Cards 

•  CD / DVD Replica�ons 
•  Calendars  •  Cards & Invita�ons 
•  Cer�ficates  •  Custom Prin�ngs 

•  Envelopes  •  Folders 

•  NCR Bill Books  •  Notepads 

•  Leaflets  •  Le�erheads
•  Paper Bags  •  Posters 

•  S�ckers  •  Others

Authorised Publisher: The Institution of Engineers, Malaysia (IEM) - JURUTERA

Dimension Publishing Sdn Bhd (449732-T)

Level 18-01-02, PJX-HM Shah Tower, No. 16A, Persiaran Barat,

46050 Petaling Jaya, Selangor Darul Ehsan, Malaysia.

Tel: +603 7493 1049     Fax: +603 7493 1047     E-mail: info@dimensionpublishing.com

Shirley Tham :  +6016 283 3013 Joseph How :  +6011 1234 8181



38 THE INSTITUTION OF ENGINEERS, MALAYSIA JULY 2019

N E W S  F R O M  B R A N C H

Sewage Treatment Process Flow

Influent

Grit Chamber Oxidation Ditch Clarifier

Sludge from clarifier
Clarified effluent

Press Dryer to dewater

Discharging Channel Disinfection System (UV)

The 47 participants

grit chamber, Oxidation Ditch (OD), clarifier, disinfection system 

and press dryer to perform the cleaning processes of incoming 

sewage flow. The figure above illustrates the process flow.

Grit Chamber: The influent flow is slowed down to allow solid 

substances such as sand or non-organic particles to settle down 

and be removed by mechanical scrappers and oil scoopers. 

This is actually a physical filtering process to segregate solid 

substances as well as to protect the pumps before sewage flow 

is being pumped to the next treatment process.

Oxidation Ditch (OD): A 5.5m deep horse-shoe shaped 

basin fitted with air blowers and air diffusers. Submersible mixers 

generate circulation flow in order to keep activated sludge in 

suspension. Blowers are operated intermittently by timer control 

to encourage anoxic and aerobic condition. It is actually 

a kind of biological filtering using air and micro-organisms 

to biologically oxidise organic pollutants, producing waste 

sludge containing the oxidised material. The combination of 

biological mass and raw sewage is called mixed liquor. The 

concentration of suspended solid in mixed liquor is known as 

Mixed Liquor Suspended Solid or MLSS and is expressed in mg/

litre. MLSS must be monitored to ensure organic pollutants are 

properly degraded. At RSTP Kuala Sawah oxidation ditch, MLSS 

is managed at 4000mg/litre with retention time of 24hrs.

Clarifier: Settling circular tank built with mechanical 

scrapper that continuously removes solid particulates or 

impurities deposited by sedimentation. Through this action, the 

influent is clarified to the desired level. Sedimented impurities 

are discharged at the bottom of tank as sludge while other 

particles float to surface. This is known as scum and is removed 

with a scum skimmer. 

Disinfection System: After clarification, effluent is pumped into 

the disinfection system to neutralise harmful microorganisms 

such as bacteria, fungus and protozoa. At RSTP Kuala Sawah, 

ultra-violet (UV) is being used for the disinfection function. The 

disinfected effluent is discharged through the outlet channel 

before entering an underground pipe which carries it to Sg 

Linggi, 6 km away.

Press Dryer: Sludge removed from the clarifier still has a 

high water content and this is removed at the thickening 

machine and press dryer. The press dryer has a rotating 

screw that squeezes the sludge as it is being pushed through 

meshes. This action separates the water and the end product 

is solid sludge or sludge cake which still contains some 

nutrients. Encik Hafizal said the sludge cake can be processed 

into fertiliser.

At the end of the tour, we were ushered to the RSTP office 

lobby where Ir. Dr Oh thanked Encik Hafizal on behalf of the 

participants and there was an exchange of souvenirs. Ir. Dr 

Oh praised RSTP Kuala Sawah for its work in treating sewage 

and return effluent back to the eco system, a kind of green 

technology sustainability endeavour. There is no doubt 

that the job done by IWK really fits its slogan “We clean the 

unseen”.  



E N G I N E E R ' S  A D V E N T U R E S

39THE INSTITUTION OF ENGINEERS, MALAYSIA JULY 2019

GUTS AND THE ART OF MOUTH-
FEEDING A FEROCIOUS BEAST

H
arar is a small city of about 110,000 people in the 

eastern part of Ethiopia.  My wife and I came to this 

place just 2 days before we left Ethiopia for Djibouti 

during our 36-day back-packing exploration of these two 

countries in the African Horn in 2016.

The main attractions of Harar lie within the centuries-

old walled old town known as Jugal. Other than the main 

road that extends from its west gate to the main square 

near the centre of the town, Jugal is a maze of narrow 

alleys among nearly 2,000 traditional Adare houses and 

tiny mosques, shrines and tombs. Our accommodation 

was a guesthouse converted 

from a traditional Adare 

house. The guesthouse 

owner, a woman by the 

name of Zubeyda and 

who spoke a little English, 

showed us her living room.  

There were 5 platforms at 

different levels, covered with 

rugs and cushions, meant 

for the hosts and guests to 

sit according to their status.  

The white walls were almost 

completely concealed by 

colourful wicker baskets and 

plates of all sizes, and niches were filled with bowls, cups 

and vases. On a shelf were 4 black aflala (long-necked 

ceramic containers), purportedly filled with money, gold, 

medicine and seeds respectively, according to my Lonely 

Planet guidebook.  

The inhabitants of Harar are predominantly Muslims, 

and they claim their city is the 4th holiest in the Muslim 

world after Mecca, Medina and Jerusalem. This may not 

be true, but the city did become an important centre for 

Islamic scholarship in the 17th and 18th centuries; it also 

spearheaded the penetration of Islam into the Horn.

We derived a great deal of pleasure from getting lost 

and found again in the maze of alleyways in the old town.  

We came across a ceremony known as “shewal”, where 

beautifully dressed girls and young men in white gowns 

danced to the beat of a drum – the girls and boys met 

in the hope that sparks of love would unite them. We also 

visited an Ethiopian orthodox church. It was particularly 

exhilarating to mingle with the colourful hawkers and 

shoppers in the alleys.  The vendors were almost exclusively 

women, and they sold mainly vegetables, fruit, spices and 

other foodstuff.

In the evening before we left for Djibouti, we had a 

most unforgettable experience that definitely could not 

be repeated anywhere else in the world. Through prior 

arrangement, a young man who was Zubeyda’s relative, 

showed up at about quarter past seven and led us to 

the main road where we clambered into a waiting bajaj, 

a small vehicle resembling the tuk-tuk of Thailand. We 

were driven out of the old town through the east gate to 

a spot near the edge of a 

forest.  A man with a powerful 

torchlight was already there.  

He was the famous “hyena 

man of Harar” by the name 

of Abbas Yusuf. His wife was 

sitting on the ground nearby. 

We were the only paying 

spectators. Holding a bag of 

meat, he sat down and blew 

a whistle. Soon a spotted 

hyena appeared from the 

dark, followed by two more.  

He began to feed them.  Their 

confidence grew and they 

got closer and closer to the man. Instead of throwing the 

meat to the beasts, he pierced the meat with a short stick 

and held the stick in his hand. Eventually he held the stick 

in his mouth and allowed the hyena to eat the meat at 

the other end! The sight was most awe-inspiring!  Hyenas 

are opportunistic scavengers and predators at the same 

time. Their jaws are powerful enough to crush bones and 

they can tear a man to pieces in seconds.  Abbas dared 

me to try feeding one of them. Oh no, thank you.

The Hararis are uncertain about how this practice 

of feeding the hyenas came about. Suffice it to know 

that Abbas learnt the trade from his father, Yusuf Mume 

Saleh, who started to feed the hyenas about 30 years 

ago. A sizeable population of spotted hyenas live in 

the forest and they even venture into the old town 

deep at night to scavenge for food at rubbish dumps. 

Anyone brave enough to walk in the deserted late-

night alleys is likely to encounter one or more of this 

ferocious beast. 

Ir. Chin Mee Poon is a retired civil engineer who derives a great deal of joy and satisfaction from travelling to different parts of the globe, 
capturing fascinating insights of the places and people he encounters and sharing his experiences with others through his photographs and 
writing.

Ir. Chin Mee Poon



Subscribe to IEM’s Publications Now!
Yes! I would like to be a subscriber of The Institution of Engineers, Malaysia’s publications

Name: _________________________________________________________________________________________________________